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CENTER OF EXCELLENCE - INDUSTRIAL / HOME TEXTILES 
Department of Textile Technology/Automobile Engineering Promoted by Ministry of Textiles - Government of 

INDIA. PSGiTech Campus, Avinashi Road, Neelambur, Coimbatore-641 062 

Tel: 0422 3933 250-252   Fax: 0422 2573833   E-mail: testing.int@gapps.psgtech.ac.in 

 

TEST REPORT 
Report No: 669 Report Date: 10.12.2015 

Name of the Customer: M/s.Vantex Ltd,Coimbatore 
Description of the Sample: Water 

Sample Received Detail: COE/12/15/669 DT: 10.12.2015 
Type of test: Surface Tension 

TEST RESULTS: 
 

 

 

 

 

QA1 VMK 

Tested by Technical Manager 

This is computer generated report no need of signature 

 

Important: 

This Report is strictly CONFIDENTIAL. Its use for publicity, arbitration or as evidence in legal disputes is forbidden. 

The results relate only to the sample supplied by the cust 

S.No Sample Surface Tension (mN/m) 

1 1-Befor Filter 58.0 

2 2-After filter 48.3 

mailto:testing.int@gapps.psgtech.ac.in
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SAMPLE ONE -  

UNSTRUCTURED WATER - Before going through Crystal Blue Ent Water Structuring Unit 
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SAMPLE TWO -  

STRUCTURED WATER After going through Crystal Blue Ent Water Structuring Unit 
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